SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 13 / 10MHz / QPSK

Band Edge / 1 RB0

Band Edge / 1 RBmax

Spectrum

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Swesp Ref Level 30.00 dém  Offset 14.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvagPwr
Limit ¢heck PASS Limit ¢heck PABS
20 d"‘“" EOURIOUS 1 PAES 20 dgm —SRURIOUS ) =18 DAES ﬂ
10 dBm } 10 dB “
0de i"L 0 dém }I
-10 dem “’ ‘ -10 dem: T
-20 dBm I \ 20 dB |"| If 1\
SPURIBUS_LINE_ABS ‘ ‘l\ n NE_ABS H j 1|
-40 dBm 7 Y J' -40 dBrn T ’/‘ T
50 dom o N SN \ N S0d 1 \ “‘\Ir--
-60 dBm [ i -50 dBm e M A
- boied |JSVSURIS SR, | —— NS—
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Range Low | | RBW | Fr | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency Power Abs ALimit
763,000 MHz 6.250 kHz 773.19580 MHz -58.79 dém -23.79. de 763.000 MHz 775.000 MHz 6.250 kHz 768.77223 MHz -58, -23.94 dB
775.000 MHz 100.000 kHz 775.85549 MHz -47.09 dém -34.09 dB 775.000 MHz 775.900 MHz 100,000 kHz 77524411 MHz -5z, -39.61 dB
775.900 MHz 30.000 kHz 775.96189 MHz -51.12 dBm -33.12 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.91673 MHz -57. -44.69 dB
776.000 MHz 100.000 kHz 777.61239 MHz 20.07 dBm -9.93 de 776.000 MHz 788.000 MHz 100,000 kHz 786.39960 MHz -10.21 dB
788.000 MHz 30.000 kHz 768.03561 MHz -57.54 dém -44.54 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.02872 MHz -51, -38.05 dB
788.100 MHz 100.000 kHz 790.81923 MHz -48.47 dém -35.47 dB 788.100 MHz 793,000 MHz 100,000 kHz 788.12692 MHz -47, -34.28 dB
7932.000 MHz 6.250 kHz 795.25325 MHz -57.32 dBém -22.32 dB 793.000 MHz 806,000 MHz 6,250 kHz 795.24026 MHz -57, -22.80 dB
T . .
) J ] ) ] e
Date: 1 1 : 17.APR.201E 16:03:57
Band Edge / Full RB
Spectrum |u%:
Ref Level 30.00 dem Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20d ‘iﬁn7 HIIDlnIIQ7 1\F7AF| - BAES
10 dBm
0 dBm { l
-10 dBm — } l
-20 dBm
o ), -
| SPURIOUS_LINE_ABS_ ..-J-" \\
-40 dBm
50 dBm e’
60 dBm fmw [,
MWWW
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up RBW Frequency Power Abs | ALimit \
763.000 MHz 775.000 MHz 6,250 kHz 774.49051 MHz -44.97 dBm -9.97 de
775.000 MHz 775.900 MHz 100.000 kHz 775.86538 MHz -31.62 dBm -18.62 dB
775,900 MHz 776.000 MHz 30,000 kHz 775.97378 MHz -36.30 dém -23.30 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.50649 MHz 2.29 dém -27.71 de
788.000 MHz 788,100 MHz 30,000 kHz 788.06079 MHz -35.21 dBm -22.21 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.20035 MHz -31.07 dBm -18.07 dB
793.000 MHz a06.000 MHz 6,250 kHz 793.07143 MHz -E53.35 dBm -18.35 dB
r T
Date APR.2018

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number
Report Issued Date : May 03, 2018
Report Version : Rev. 01

1 A182 of A284

Report Template No.: BU5-FGLTE Version 2.0




o a0, FCC RF Test Report Report No. : FG832906B

LTE Band 13 / 10MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
Spectrum = ] spectrum v
Ref Level 30.00 dBm  Offset 14,00 dB Mode Auto Swesp Ref Level 30.00 dérm  Offset 14.00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit ¢heck PABS
20 dbie—fRURIOUS JINE ARS pARS 20 dbifpe—fRUBIOUS }INE ABS | pags
10 dBm WL 10d8 ﬂ
0dB - 0 dem ,l
-10 dBm FH\ -10 dBm T
|
-20 dBm Jl ‘ -20 de T ‘|
. . I ‘.
SPURIDUS_LINE 285 | \ NE_ABS ” f 'L
-40 dem ok F -40 dBrm h ‘J \
-50 dBm Al L 50 dB / o ~
[ i M I
-60 dBm Avy -60 dBm
e I — P——— A Lot [ eyt
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | _Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
763,000 MHz 775.000 MHz 6.250 kHz 774.80220 MHz -60.98 dém -25.98 dB 763.000 MHz 775.000 MHz 6.250 kHz 768.80819 MHz -60.68 dBém -25.68 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.81953 MHz -48.16 dém -35.16 dB 775.000 MHz 775.900 MHz 100,000 kHz 77580236 MHz -52,03 dBm -30,93 db
775.900 MHz 776.000 MHz 30.000 kHz 775.95649 MHz -52.27 dBm -33.27 dB 775.900 MHz 776,000 MHz 30,000 kHz 775.91523 MHz -57,58 dBm -44.58 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 18.49 dém -11.51 dB 776.000 MHz 786.000 MHz 100.000 kHz 786.37562 MHz 16.33 dBm -11.67 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.06528 MHz -57.79 dém -44.79 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.03392 MHz -52,13 dBm -39.13 dB
78B.100 MHz 793.000 MHz 100.000 kHz 790.81434 MHz -49.52 dBm -35.92 dB 788.100 MHz 703.000 MHz 100,000 kHz 788.10245 MHz -48.35 dBm -35.35 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.22727 MHz -57.94 dBm -22.94 dB 793.000 MHz 506.000 MHz 6,250 kHz 795.17532 MHz -60.63 dBm -25.63 dB
—
' - T
I ) - ( 1 J -
Date: 1 15 Date: 17.AFR.2018 16:05:37

Band Edge / Full RB

Spectrum =

Ref Level 30.00 dem Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20d ‘iﬁn7 l"llDlnllq7 1\F7AF| - BAES
10 dBm
0 dBm [ }
-10 dBm — J I
-20 dBm T T

~e dm

| SPURIOUS_LINE_ABS_

-40 dem ut \T\

-50 dBm MWM
601 dBm Pd [P,
- e’ MWW
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.85015 MHz -46.91 dBm -11.91 de
775.000 MHz 775.900 MHz 100.000 kHz 775.87887 MHz -33.11 dBm -20.11 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.91833 MHz -38.16 dBm -25,16 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.93107 MHz 1.50 dem -28.50 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.09735 MHz -37.02 dBm -24.02 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.20524 MHz -32.78 dBm -19.78 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.12338 MHz -54.69 dBm -19.69 dB
-7 T
L JU J -
Date APR.2018 16:02:18

Sporton International (Shenzhen) Inc. Page Number 1 A183 of A284
TEL : +86-755-8637-9589 Report Issued Date : May 03, 2018
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2APJ4-SLM750 Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
q 3 3 PARS Lt SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PA [] ZDUB;':i‘P H\ S
| N
10 dBm [ I\ 10 dBm -
I
ode - ‘ 0 dem j |
-10 dem rJ L -10 dem \
SPURIOUS_LINE_ABS J H )J \
20 dem J' H 20 dem
A A '
LR W A
A e T
-50 dBm —— A “’“"“MMJ 50 ik ] \“‘“
-60 dém 50 derm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 703.89306 MHz -28.54 dBm 711.000 MHz 716.000 MHz 100.000 kHz 715.69281 MHz 19.56 dBm -10.44 d&
703.500 MHz 704.000 MHz 30.000 kHz 703,99855 MHz -24.03 dém 718,000 MH= 716,100 MHz 30,000 kHz 716 00255 MHz 2532 dBm 1230 de
704.000 MHz 709.000 MHz 100.000 kHz 704.32717 MHz 20.13 dBm 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.06 dBm -17.06 dB
Y —
I J1 £
= - Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ m o
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
P Ao e L Wy S SO
0de i ifl o em -
-10 dem ‘ \ 10 dBm &
SPURIOUS_LINE_~BS / l It
20 dem Jf H1(| 120 dem \
-30 dBm — -30 dem
pam—— |
-40 dem ~ -40 dém o
e M-*""“N'J L
50 dem — 50 dém [
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -27.90 dém -14.90 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.21928 MHz 6.99 dBm -23.01 d&
703.500 MHz 704.000 MHz 30.000 kHz 703,99975 MHz -28.93 dém -15.33 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 01503 MHz 30,85 dBm 1785 de
704.000 MHz 709.000 MHz 100.000 kHz 705.69481 MHz 5.15 dBm -23.85 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.94 dBm -16.94 dB
Y — —
i (] i ™
Date: 14.APR.2018 15:10:08

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number

1 A184 of A284

Report Issued Date : May 03, 2018
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB
[ ] o
Spectrum =] sp n =
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
q 3 3 PARS Lt SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA ZDUB;'::P ﬂ S
10 dem [ﬂ] 10 dém Iff 1
0de | \ 0 dem )‘ \k
-10 dam ‘i -10 dBm
SFURIGUS . INE_ABS | )L
20 dem -+ : 20 dem
A fi 4
-30 dém \ ﬂ A -$0|dem f
PRI | / ]
40 dam ! iy - 0lem L - K
| ¥
-50 dBm = =1 M mv‘v‘v \ fso d]&]\m "JI bl
I (R S e —
-60 dém 50 derm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 703.89306 MHz -30.02 dém 7.02 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.67782 MHz 16.53 dBm -11.47 d&
703.500 MHz 704.000 MHz 30.000 kHz 703,99865 MHz -25.02 dém -12.02 dB 716,000 MH= 716,100 MHz 20,000 kHz 716.00005 MHz 2571 dBm 12718
704.000 MHz 709,000 MHz 100,000 kHz 704,31219 MHz 18.60 dBm -11.40 dB 716.100 MHz 725000 MHz 166 D00 kHz 716 10645 MHz 31.96 dBm 1695 B
- — = —
i [ i ™
5:0B:58 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem 10 dBm:
i ‘W'—"MM--«.,N[ e A LS ST
ods f \ dem I‘|
(
-10 dBm ! 10 dBm -
SPURIOUS_LINE_ABS / \ \
20 dem H Hll {0 derm 'l‘
-30 dém ey -30 dBm .
- [ .ug,ﬁ_\u
-40 dBm o -40 dBm
e N
-50 dém 1= = -50 dem -
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MAz | 703.900 MHZ 100,000 kHz 703,89306 MRz -28.61 dBm -15.61 dB 711000 MHz | 716.000 MAZ 700,000 kiz  EN TR 557 cbm _mml
703.500 MHz 704.000 MHz 30.000 kHz 703,99985 MHz -30.38 dém -17.38 dB 716,000 MH= 716,100 MHz 20,000 kHz 716.00245 MHz 32.28 dBm 1628 dB
704.000 MHz 709.000 MHz 100.000 kHz 70540110 MHz 5.36 dBm -24.54 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -31.17 dBm -18.17 dB
Y — —
i (] i ™
Date: 14.APR.2018 15:11:1 Date

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A185 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 3000 dém Offset 14.00 de

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 PARS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PA 1\ ZDUB;'::P S
10 dBm ‘l 10 dém \
ode ‘i 0 dem J |
-10 d8m ! -10 dem S
SHURIOUS  INE_FES 11 [T
20 dém | 20, dem :
n
I I I ! I
-30 dBm * L ) I “ -3p Hem fl
1y
-40 dem : -fn Bm 1 T
A _/j I M\" o, r N\ JJl \\ L k e f I\ e ’“'J\r ‘\
-50 dBm T e i e e 'S0 dep: = —
-60 dém 50 derm
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
590.000 MHz 703,900 MHz 100.000 kHz 70%,89306 MHz -36.58 dém 706.000 MHz 716,000 MHz 100.000 kHz 715 43556 MHz 20.13 dbm -0.97 d&
703.500 MHz 704.000 MHz 30.000 kkz 703,95406 MHz -36.47 dBm 716.000 MHz 716,100 MHz 30.000 kHz 716,00075 MHz -36.98 dBm -23.98 dB
704.000 MHz 714.000 MHz 100.000 kHz 70459441 MHz 20.16 dem 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.64 dBm -24.64 dB
g —
I 1 i
Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ m o
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
0 de A Tt A e AT AN A PR G NS Ve T Vi ik e BN A s
-10 dBm 1 -1p dem i
SPURIOUS_LINE_ABS \ ‘
20 dem ull 0 dem \
-30 dBm 230 dem
e —]
-40 dem; — -40 dem: ——
L/ ™
-50 dam—= = -50 dem -
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 714.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
560.000 MAz | 703.900 MHZ 100,000 kHz 703,89306 MRz -30.32 dBm -17.32 de 706.000 Mz | 716,000 MMz 700,000 kiz T ERT A 3.21 cBm -zeWI
703.500 MHz 704.000 MHz 30.000 kHz 703,97957 MHz -32.91 dém -19.31 dB 718,000 MH= 716,100 MHz 20,000 kHz 716 01623 MHz 37.03 dBm 2403 dB
704.000 MHz 714.000 MHz 100.000 kHz 707 42158 MHz 3.39 dBm -26.61 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.49 dbm -21.49 dB
- — = —
i (] i ™
Date: 14.APR.2018 15:30:41

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCCID:

2APJ4-SLM750

Page Number

Report Version : Rev. 01

1 A186 of A284
Report Issued Date : May 03, 2018

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
o
Spectrum | sp n v
Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
9 5 5 ABS Li LPURIOUS_LINE_ABS. PABS
20 dIBIﬁr‘IH PURIOUS INE_ABS PA !‘ 20 UB!!':i‘P 5 5
|
10 dBm | \ 10 dBm
0de \ 0 dém !
-10 dBm ]t -10 dBm ;J
SPURIOUS_LINE_ARS l' \ f‘
-20 dem ] k -20 dBm 1
-30 dem / ﬂ { -3f HBm F‘ IJ !
-40 dem ']J' \f\ } J ‘I 40 em # “ J”d l'l"\
)
50 d8 A - oL, f il } ] | it
m —— S el e 50 o8 —
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||('Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -37.68 dém 4.68 d& 706.000 MHz 716.000 MRz 100.000 kHz 715.38561 Mhz 16.54 dBm -11.46 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99496 MHz -36.63 dBm -23.69 dB 716,000 MH= 716,100 MH2 20,000 kHz 716 00874 MH= 37.93 dbm 5493 dB
704.000 MHz 714,000 MHz 100,000 kHz 704,59441 MHz 18.94 dBm -11.06 dB 716.100 MHz 725,000 MH2 100.000 kHz 716. 10445 MHzZ 38,62 dBm ~55.652 dB
- — = —
i [ | N ™)
Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20‘15;_%"“ S
10 dem 10 dBm:
0dB g grar Bl ey g e e 0 e e e R
-10 dem 1 -1p dem
SPURIOUS_LINE_ABS \ \
-20 dBm -#n dBm
) \
-30 dém # £30 dem q
e
A ) [
-40 dBm — -40 dBm T
e [ e
|
-50 dBm, -50 dem =
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz |||'Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.86528 MHz -31.02 dém -18.02 d 706.000 MHz 716.000 MRz 100.000 kHz 713.04795 Mhz 2.25 dbm -27.75 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.95500 MHz -33.53 dBm -20.59 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00714 MH= 37,38 dbm 5438 dB
704.000 MHz 714.000 MHz 100.000 kHz 705.21279 MHz 2.50 dem ~27.50 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -34.82 dBm -21.82 dB
Y — —
i X N ™
Date: 14.APR.2018 15:31:5 Date

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A187 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit #heck BAES | SPURIGNIECHHEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAES
20 uguﬂr‘m PURIOUS_| INE_ABS PABS ZDUB;‘L.": 8
i
10 dBm f \ 10 dBm '
o0de i l 0 dBm }‘
-10 dam -10 dBm
SPURIOUS_LINE_ABS k l
-20 dem } /"” 20d /
-30 dBm \ -30 dBy
)W VN
40 dBm — 0 dfm the,
I ,4( T \ R e N
P - - Y
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||| start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Fraquency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84890 GHz -31.96 d&m 1.513 GHz 1.815 GHz 100.000 kHz 1.51478 GHz 20.36 dBm -9.64 db
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1.549 GHz 1.850 GHz 20.000 kHz LES000 GHa “27.18 dém “l415d8 1.915 GHz 1.916 GHz 20,000 kHz 1.91501 Gz -26.37 dBm -13.37 dB
1,850 GHz 1.852 GHz 100,000 kHz 185039 GHz 1222 dem | 1778 de 1.016 CHz 1955 GH2 1.00D Mz 161803 GHz 21.96 dBm 596 dn
.
) Ready Wl LU P il Ready  WANMRRRRD p
Date:r 11.APR.2018 10:55:28

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0

1 A188 of A284
Report Issued Date : May 03, 2018



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 25/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum %:‘ Spectrum T
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 DABS Li SPURIOUS INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS r ZDUB;'::P ﬂ S
10 dBm f \L\ 10 dBm l
ode f \ 0dem } \
-10 dam -10 dBm |
SPURIOUS INE_ABS | /
-20 dem W ,"\I -20 dem
| /
30 dem il \ -30 dBm
M ™
-40 dam WP / . 0 daf \ e
m—— s \ M = -
50 dam s 50 dem P
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184888 GHz -32,89 dém 9.89 d& 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01474 GHz 19.02 dem -10.98 d&
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1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -31.15 dém -18.15 8 1.915 GHz 1.916 GHz 20,000 kHz 191500 GHz -28.37 dBm -15.37 dB
1,850 GHz 1.852 GHz 100,000 kHz 185077 GHz 10.99 dem |___-19.01 1.016 CHz 1955 GH2 1.00D Mz 101804 GHz 25 94 dBm 1094 B
.
Read
i cady " (NENENNRD . Ready  LALNLLALL ik p
Date:r 11.APR.2018 10:56:38

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A189 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 25 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 3000 dém Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dBm !/ 10 dBm |
ode [ \ 0 dem
-10 dem -10 dBm
-20 derm { \ f“\ 20 dem
. M / | f
i B AL A | | VA RN s ey
-40 dem - F4d, dBm
P L e— /J Nz o L \\J i e
-50 dem b -50 dem:
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||[ Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84794 GHz -30.98 dem -17.98 dB 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01473 GHz 20.29 dBm -0.71 d&
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1.840 GHz 1.848 GHz 1.000 MHz 1.84893 GHz -20.49 dém -7.49 dé 1.912 GHz 1.915 GHz 100.000 kHz 1.91326 GHz 7.91 dBm -22.09 dB
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1.840 GHz 1.849 GHz 1.000 MHz 184894 GHz -23.39 dem -10.39 d8 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01298 GHz .77 dBm -23.23 dB
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1,840 GHz 1.849 GHz 1.000 MHz 184900 GHz -24.90 dBm -11.90 d& 1,905 GHz 1,915 GHz 100,000 kHz 1.90659 GHz 2.18 dBém -27.82 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84999 GHz -30.74 dBm -17.74 dB 1.915 GHz 1.916 GHz 100.000 kHz 1.91502 GHz -31.11 dBm -18.11 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85533 GHz 3.48 dBm -26.52 dB 1,016 GHz 1,925 GHz 1.000 MHz 1.91629 GHz -25.46 dBm -12.46 dB
—_ —
T -r
Read, T
i o NN il )i J Ready [CECCCEEER 4
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LTE Band 25/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum %:‘ Spectrum T
Ref Level 30.00 dém  Offset 14,50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;':i‘p S n'
10 dem fn\ 10 dém J
ode fl \ 0 dem | \
i -10 dém ﬂ
LINE_ABS f \] / \
T \ 20 dem |
|
X A r' -3ff|dem ;
M_...«M L ‘\ ( k bliam { Jf"[ I If""’*mm
S R 7 L L T [ 7 — | B ‘
-50 dBm o et (1950 b al -
+60 dam -60 dem
Start 1,84 GHz 3003 pts Stop 1.86 GHz | |'Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALl Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184891 GHz -35.14 dBm 2.14 d& 1.905 GRz 1.015 Ghz 100.000 kHz 1.01439 GHz 18.61 dBm -11.39 d&
1.643 GHo 1.850 GHz 100.000 k2 1.84853 GHz -32.33 dam -19.33d8 1.015 GHz 1.916 GHz 100.000 kHz 1.91500 GHz -31.32 dm -18.32 de
1,850 GHz 1,850 GHz 100,000 kHz 185059 GHz 18.06 dBm -11.04 dB 1.016 CHz 1955 GH2 1,000 Mz L a1627 cHe ~35.05 chm 203 db,
—
.
Ready || NN Ress
Il 4 1 ady LN p
Date: 11:0B:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

: 11.APR.2018

11:10:31

I o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 UBH‘.‘P S
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40 dBm "J
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -26.44 dém -13.44 dB 1.905 GRz 1.015 Ghz 100.000 kHz 1.00830 GHz 1.15 dbm -28.85 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.85000 GHz -33.03 dém -20.03 8 1.915 GHz 1.916 GHz 100,000 kHz 191501 GHz -33.19 dBm -20.19 dB
1,850 GHz 1,850 GHz 100,000 kHz 185436 GHz 2,51 dém -27.49 dB 1.016 CHz 1,695 GH2 1,000 Mz 101846 GHz 57 45 dBm 1443 B
—
.
Read
il eady u NN e 4 il Ready WRRRRRRS 4
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LTE Band 25/ 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

2018 11:11:z41

Spectrum %:‘ Spectrum T
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PARS
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10 dem ;] 10 dém H
ode j ‘ 0 dem ; \
-10 dem 4 ! -10 dem /1
SPURIOUS_LINE_ARS l \Jk ’,n \\
-20 dam + [\ -20\dBm 1 .\
o g | A || i [
) | [
-40 dam -4f gBm Yo
™ ] =
™ - J‘ / [

-50 dam e \ \Qm_

) e e 0 d
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Start 1.84 GHz 3003 pts Stop 1.865 GHz || Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184900 GHz -34.38 dem 1.28 08 1.900 GRz 1.015 Ghz 100.000 kHz 1.01414 GHz 19.05 dBm -10.05 d&

1.549 GHz 1.850 GHz 150.000 khz 1.84853 GHz -26.32 dam -15.32 d8 1.015 GHz 1.916 GHz 150.000 kHz 1.91500 GHz -26.31 dBm -15.31 de

1,850 GHz 1,865 GHz 100,000 kHz 1,.85086 GHz 1985 dem | ___-10.35 d 1.016 CHz 1955 GH2 1.00D Mz 91605 CHe 34 44 dBm 2144 db,

.
Ready Ll HEN e Read
)i 4 i ady [T] p

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum 7
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PABS Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
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b o bt st
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-50 dam -50 dem
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Start 1.84 GHz 3003 pts Stop 1.865 GHz | | Start 1.0 GHz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184891 GHz -27.34 dém -14.34 dB 1.900 GRz 1.015 Ghz 100.000 kHz 1.00416 GHz 0.77 dBm -20.23 dB
1,849 GHz 1.850 GHz 150,000 kHz 184999 GHz -31.74 dém -18.74 dB 1015 GHz T a8 ane 150,000 kHz 191504 GHz 31,40 dBm 16,40 0B
1,850 GHz 1,865 GHz 100,000 kHz 185419 GHz 1,80 dBm -28.20 dB 1016 CHz 1955 GH2 1.00D Mz L a1e11 oHe 28.40 dBm it 408
—
.
Read:
) eady NED 8 P il Ready  WANMRRRRD y
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LTE Band 25/ 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum %:‘ Spectrum T
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PARS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
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Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts S(D_L 925 GHzZ
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184891 GHz -35.07 dém 2.07 d& 1.900 GRz 1.015 Ghz 100.000 kHz 1.01415 GHz 18.52 dBm -11.48 d&
1.549 GHz 1.850 GHz 150.000 khz 1.85000 GHz -26.35 dam -15.35 do 1.015 GHz 1.916 GHz 150.000 kHz 1.91802 GHz -26.97 dBm -15.97 de
1,850 GHz 1,865 GHz 100,000 kHz 185085 GHz 1890 dem |___-11.30 d 1016 CHz 1955 GH2 1,000 Mz I a1607 CHe ~35.30 dbm ~2250°db,
.
Ready Ll HEN e Read
)i 4 i ady [T] p
Date: Date 10:11:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 11.APR.2018

11:15:08

o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
D db I, - - 0dp
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20 dem II 1 20 dem T
\
30 dBm - l [ 20 dem A
el L-ﬂ" U A Ny
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-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | | Start 1.0 GHz 5003 pts Stop 1.525 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184870 GHz -29.26 dém -16.26 d& 1.900 GRz 1.015 Ghz 100.000 kHz 1.00297 GHz -0.15 dBm -30.15 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84995 GHz -34.21 dm 212108 1.915 GHz 1.916 GHz 150,000 kHz 191501 GHz -34.03 dBm -21.03 dB
1,850 GHz 1,865 GHz 100,000 kHz 1,86000 GHz 071 dem 2929 de 1.016 CHz 1955 GH2 1.00D Mz 161803 GHz Z29.15 dBm 15 15 dB
.
) Ready Wl LU P il Ready  WANMRRRRD p

11.RPR.
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LTE Band 25/ 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit #heck BAES | SPURIGECHHEKABS PAES
. . x ABS Li SPURIOUS, INE_ABS PAES
20 uguﬂr‘m PURIOUS_| INE_ABS ﬂm.. ZDUB;‘L.": 8
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! \
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J f\ ] i X,
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50 dem \" = A e TS o] ;E/D dgcc* Va J
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Fraquency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -34.02 d&m 1.895 GHz 1.815 GHz 100.000 kHz 1.81391 GHz 19.85 dBm -10.15 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -30.48 dBm 1,015 GHz 1.016 GHz 200,000 kHz 1.91501 GHz -50.84 dBm -16.34 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85111 GHz 20.26 dBm = 1.516 GHz 1.925 GHz 1.000 MHz 1.91608 GHz -34.77 dbm -21.77 dB
Y
Ready [] NED e Read:
il 4 il ady [T] o] p

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
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-10 dBm -10/dBm I
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Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84785 GHz -28.49 dém -15.49 dB 1.895 Ghz 1.015 Ghz 100.000 kHz 1.00200 GHz -0.01 dBm -30.01 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84950 GHz -32.85 dm -19.85 8 1.915 GHz 1.916 GHz 200.000 kHz 191502 GHz -33.76 dBm -20.76 dB
1,850 GHz 1,870 GHz 100,000 kHz 185499 GHz 0.6 dem 29,44 de 1.016 CHz 1955 GH2 1,000 Mz 161801 GHz 29,55 dBm 16.69 B
.
Read
) eady NED 8 P il Ready  WANMRRRRD y
Date:r 11.APR.2018 11:1B:37
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LTE Band 25 / 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum %:‘ Spectrum T
Ref Level 30.00 dém  Offset 14,50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
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Start 1,84 GHz 3003 pts Stop 1.87 GHz | |'Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184894 GHz -35.98 dem 2.98 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.01388 GHz 16.38 dBm -11.62 d&
1.643 GHo 1.850 GHz 200.000 kHz 1.85000 GHz -31.31 dam -18.31d8 1.015 GHz 1.916 GHz 200.000 kHz 1.91500 GHz -31.75 dBm -12.75 de
1.850 GHz 1.870 GHz 100,000 kHz 185100 GHz i3 den 1117 e 1016 CHz gzt ons 1,000 Mz 191610 chs ~36.26 cbm 3556 b
i |7 Ready N i i T

4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

: 11.APR.2018 1

1:15:46

o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 C!BH‘.‘P S
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0 d8 e Rl
T SV T Y P - ,.\.,)W.,.\l J_.w
-10 dBm | -10/dBm
SPURIOUS_LINE_ABS [ ‘ \
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-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184892 GHz -30.58 dém -17.58 dB 1.895 Ghz 1.015 Ghz 100.000 kHz 1.00127 GHz -1.17 dBm -31.17 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -34.90 dBm -21.90 & 1.915 GHz 1.916 GHz 200.000 kHz 191500 GHz -35.14 dBm -22.14 dB
1,850 GHz 1,870 GHz 100,000 kHz 185516 GHz -0.53 dem | -30.63 d 1.016 CHz 1,695 GH2 1,000 Mz 161803 GHz 30.35 dBm 17388
.
Read
il eady u NN e 4 il Ready WRRRRRRS 4
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LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum =] sp n 7
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
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purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£15.000 Mz 823,000 MHz 100,000 kHz 822,53247 MHz -44.20 dem 847.000 MHz 849,000 MHz 100.000 kHz 548,75125 MHz 19.72 dBm -10.28 d&
223.000 MHz £24.000 MHz 20.000 kiz 923,39550 MHz ~24.53 dbm 549,000 MHz 850,000 MHz 20,000 kHz 849,00050 MHz -24.72 cBm -11.72 dB
524000 MHz 526.000 MHz 100.000 kHz 624.25075 MHz 20.56 dBm 850.000 MHz 860.000 MHz 100.000 kHz 850,60440 MHz -46.16 dBm -33.16 dB
T —
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GliNEKARS_ PAES
| 3 3 AES Line SPURIDUS _LINE_ABS. PAS!
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purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822 98501 MHz -37.18 dém -24.18 d& 547,000 Mz | 849-000 Mz 100.000 kHz 52,5 1508 1Tz 12.26 dBm -1?WI
523.000 MH2 | B94.000 MHz 20.000 kHz 823,35950 MHz ~29.44 dbm “16.44 d8 849,000 MHz | 850000 MHz 20,000 kHz £49,00050 MHz -31.41 dBm -18.41 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.26573 MHz 11.73 dém -18.27 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.45455 MHz -38.26 dBm -25.26 dB
T - —
i (] i 7
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr @1 fvgPwr
Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
s . x ABS Lt SPURIDUS, INE_ABS PAES
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